



TÜV Rheinland LGA Products GmbH

# Quality Certificate



The TÜV Rheinland LGA Products GmbH

confirms herewith that the company

**BO.MA s.r.l.**  
**34070 Villesse (GO) - Italien**

their products

## Mirror Tape "5318"

tested/inspected and permanently supervised within the scope of a surveillance agreement according to the conditions as laid down in the general contract.  
The quality requirements as mentioned below are fully met.

Quality requirements	Results
Shearing resistance to breaking	36,5 N/cm <sup>2</sup>
Shear creep resistance (for 10 years)	1,05 N/cm <sup>2</sup>
Glueing surface, required	95 cm <sup>2</sup> /kg mirror
Field of application	Vertical mirror attachment
Range of temperature	Up to + 35 °C
User's information	Product description, processing, assembly instruction
Quality assurance/monitoring	Internal and external quality control

Nürnberg, 12.05.2004  
modified, 20.05.2010

Quality-Certificate-No. 1218  
LGA-test report no. 734 1033

  
Dipl.-Ing. (FH) R. Heym  
Certification Body